
KIT NO. 611848

HANDLE REPLACEMENT KIT

Page 1 of 3

611851 Rev. 01 (12--04) Tennant Company Commercial Products Printed in U.S.A

INSTALLATION INSTRUCTIONS:
(Installation Time: 15 minutes)
TOOLS REQUIRED: Wire Cutters, Wire Crimping Tool,
3/4” Wrench, Prying Tool.

FOR SAFETY: When servicing machine, unplug
cord from wall outlet.

1. Lower handle completely. Pry out the wiring
strain relief grommet from the back of the
motor cover. Carefully pull wires through
hole to expose terminals (Figure 1).

Fig. 1

2. Disconnect the white and black wires. Cut
below the splice terminal on the green wire,
as shown (Figure 2).

Fig. 2

3. Remove the two pivot bolts from the base of
the handle and remove handle from the ma-
chine (Figure 3).

Fig. 3

4. Mount new handle to the machine using
existing hardware. Connect handle wires to
base wires, white to white and black to
black. Crimp green wires together. Route
wires back into motor cover and
re--insert strain relief grommet.



Page 2 of 3KIT NO. 611848

Please keep this parts list with your owner’s manual for future reference.

611851 Rev. 01 (12--04) Tennant Company Commercial Products Printed in U.S.A

HANDLE REPLACEMENT KIT

1

2

7

6

5

4
19 15 10

20

8

10

14
13

10

1211

22
23

2421

22

27

28
1

26

25

16

17

19

18

10

33

34
35

36

37

36

38
39

40
41

31

30

29 37
36

37

35

36
30

30

31

29

43
42

32

9

3



Page 3 of 3KIT NO. 611848

611851 Rev. 01 (12--04) Tennant Company Commercial Products Printed in U.S.A

HANDLE REPLACEMENT KIT PARTS LIST

REF PART # DESCRIPTION QTY.

1 200823 GRIP, HANDLE TUBE 2

2 607637 HANDLE, OFF-WHITE 1

3 130176 DCLIP, CORD, STRAIN RELIEF
YELLOW (BELT)

1

4 230856 PIN, LOCK RELEASE 1

5 230857 SOCKET, LOCK 1

6 140401 SPRING, LOCK BUTTON 1

7 230855 BUTTON, LOCK RELEASE 1

8 140823 SCREW, 10--24X5/8 3

9 230854 BRACKET, SWITCH 1

10 140519 NUT, 10--24 KEP 8

11 140539 NUT, 6--32 KEP 2

12 1013132 DSWITCH, LEVER,
SNAP ACTION

2

13 140032 WASHER, #6 FLAT 1

14 140830 SCREW, 6--32X1--5/8 2

15 140324 CLAMP, CABLE 5/16 ID
BLK NYLON

1

16 609700 COVER, REAR PANEL 1

17 613286 LABEL, WARNING, AC FLOOR
MACHINE

1

18 140197 SCREW, #10--24X3/8 TRSPHL 2

19 140900 SCREW, #10--24X3/4 2

20 230853 HANDLE, TUBE 1

21 130670 DBREAKER, CIRCUIT, 12 AMP 1

22 28990 NUT, 8--32 NYLOCK 2

D RECOMMENDED STOCK ITEMS

REF PART # DESCRIPTION QTY.

23 6010.16 SCREW, 8--32X1 1

24 600987 SPRING 1

25 100355 SLEEVE, LOCKING 1

26 24672 SCREW, HEX, .25--20X0.75 SS 1

27 130167 DGRIP, CORD 1

28 600324 DCORD, 3X1.5MM2X15M BLACK 1

29 230852 PLATE, BACKING 3

30 140147 BUSHING, .25X.44X.20 4

31 140146 BUSHING, .25X.50X.19 2

32 140604 PIN, GROOVE 1/4X3/4 1

33 611141 LATCH, HANDLE 1

34 200821 DGRIP, LATCH 1

35 602750 HOOK, CORD 2

36 140052 WASHER, 1/4 EXT 5

37 140864 SCREW, 1/4--20X3/4 5

38 230859 CHANNEL, LATCH HANDLE 1

39 140402 SPRING, HANDLE LATCH 1

40 140881 SCREW, 1/4--20X1 1

41 140524 NUT, 1/4--20 KEP 1

42 130204 CORD, 14/3X57” BLACK 1

43 130141 BUSHING, STRAIN--RELIEF 1


